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American Bureau of Shipping

Cerlificate No.: 3155420
Design Type No. AB22002-(1
Port: LONDON

Drate: 19 DEC 2002

This is to EE]"‘tlﬁ' that e undersigned Surveyor to this Bureau did, at the request of Structure Flax, Ing,
attend. at MEL, East Rult—nde Glasgow on the 19” December 2002 and subsequent dates in order to witness and report
on Intermediate Bulk Gontainer, Bag Style - Proline Enviro “Type A", Bag No. 3, Gross Weight 1832 Kg. The bag s coated
with thermoplastic polyestar to fabric specification: MOD1, total weight of '1EII:I'EI-g;p'I'-.ﬂ*+ and MOOTE, lotal weight of 680007,
Tare weight 13.6 Kg, Dimensions:- 1.850 M (67") Diameter x 1.068 M (507} Fill height SWL (4000 lbs) 1815 Kg Minimum
gross weight. It is manuactured in accordance to the tests  required by International Maritime Dangerous Goods Code,
2001 Edition and Tithe 49 of the Code of Federal Regulations.

a) - Drop Test - NEL Test No 14252.6  Test Procedure §178.810{d)
Requirement Clause 4.7, Testing Clause 7.7
UM Chapler 6.5.4.9

Bag No. 3 was lifted to a drop height of 1.2M and dropped onto a concrete floor. The bag was then re-lifted from the
ground and there was no visible damage or loss of contents. - The test mel the criteria for Drop Test,

B) - Topple Test- NEL Test No. 142527 Test Procedura §178.816(b)
Requirement clause 4.9, Teting Clauss 7.9
UN Chapter 6.5.4.11

Bag No. 3. was lifted to sit on the edge of a structure 1.2M from the concrete floor, and released 1o topple onto the floor,
landing on its side,  The bag was then re-lifted with no visible damage or loss of contents,: The test met the criteria for
Topole Test.

e} Top Lift Test:- NEL Test No. 14252.%  Test Procedure §178.812 Requirement Clause 4.3, Testing Clause 7.3 UN
Chapter 6.5.4.5.  Bag No 4 was placed in a tensile machine with the straining force on top of the bag contents The
stress of 8 x bag load, e 10850 Kaf is mindmum load, - Actual load of 107.1 Kn (10921 Kgf} was: applied for 5 minutes.
There was no damage 1o the 1BC and no loss of contents.  The test met the criteria for Lift Test.

d} - Stacking Test- NEL Test No. 14252.5, Test Procedure §178.815 Requirement Clause 4.4, Testing Clause 7.4, UN
Chapter 8.5.4.6. To simulate a 4 high stacking bag No. 4 was placed in a compression machine. A minimum load of
1815 %3 x 1.8 = 9801 Khf was required. The actual load of 96.2 Kn {9809 Khi) was applied and held for 24 hours.
There was no visible damage or leakage of contents.  The test met the criteria for Stacking Test.

e} Tear Test- NEL Test No. 14252 4, Test Procedure §178.818 Requirement Clause 4.8, Tesling Clause 7.8, UN
Chaptar 8.5.4.10. Bag No. 4 was cut by a knife score 100mm long at an angle of 40 midway up its height. . The cut
penetrated the bag wall, A load of 34.6 Kn (3528 Kgf), twice the mass, was applied for 5 minutes, followed Dy free

susperision from the (ifting straps for a further 5 mini Hﬂ'. Th@;le:ar h‘ad extended 2mm after tests, e 2%. 25% s

allowed. The tast met the criteria of the Tear F 1 e Bt 2
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